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ST AT S AL B TS TCRI8650 3.7V 1500mAh 5. 55Wh
54 AR Chinese
Name of Sample %i Rechargeable Lithium ion cell ICR18650 3.7V 1500mAh 5.55Wh
English

s 1118110180

Sample No.

EXTR N1 TL TR RS FR R A R A )

Consignor Jiangsu Tenpower Lithium Co., Ltd.
i ¥ VLR LA B )

Manufacturer Jiangsu Tenpower Lithium Co., Ltd.
Hepl oy & BAE OCFRB SR O WRAAET M)

Test method

ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3

Kal CeTREEY MRS REMiraEFi)

¥ =
FIRAT ST/SG/AC. 10/11/Rev. 6 38.3 UNITED NATIONS “Recommendations on the TRANSPORT OF
Criterion DANGEROUS GOODS” Manual of Tests and Criteria ST/SG/AC. 10/11/Rev.6 38.3
I, il
A#"" ) ot AR
ppearance Yellow Cylinder plastics film shell
4 4 : ~r
Gt @k 2018-11-19 AL F H 2018-11-22 ~ 2018-12-24
Accepted Date Test Date
o7 B 1 BEASCRL ; PR Hely; ol ShAE B FlE il ; 5 IR
L Altitude simulation, Thermal test;Vibration, Shock, External short
Test Items circuit, Impact, Forced discharge
LR, EREMTAERAE (KT EREYEmEND REAFRHETI
ST/SG/AC. 10/11/Rev. 6 38. 3FrfEZK.
b ow e 2 The sample has passed the test items of UNITED NATIONS “R ommegqfatwns the
TRANSPORT OF DANGEROUS GOODS” Manual of Tests and Criten a ST/_,S /ﬁé 10/11/ v. 6
Conclusion 38.3 %
///;\ it
He 75 § AV
A E W (Date) : 21}18 1};.@._ ’;’,é
£33 AT 75 A i Rechargeable Lithium Cell. / ¥ . _4‘/ /%\
STy
Comment ~L q
EZ R Nog iR / BRI 45 AL
Consignor 215624
Address Post Code
o e T 2 £e3
Approver: “ Checker: Compllcr
R4

Title:

BRI (Vice chief engineer)
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Sl V. J‘\‘ ‘2‘ J‘\‘ ‘é = - .
j 22 AR B LA *T/E-E‘*iih‘/&%mk“f Bmes AR &
N Name of Test Standard requirement or The Test R it c i R K
B ltems Clause Number of Standard est nesu oncilusion Ginds
A B O TR mysimmeEscs S mbri
R FtY ST/SG/AC. 10/11/Rev. 6 38. 3 WRT. L | g 1
1 A UN Manual of Tests and Criteria See Appendix 1 K /
Altitude ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.1
simulation Passed
BaE (kT ek IR D AR b
R FMY ST/SG/AC. 10/11/Rev. 6 38.3 WIT. 2 | W% 2
92 i UN Manual of Tests and Criteria See Appendix 2 ﬁ-m /
Thermal test  |sT/sG/AC. 10/11/Rev. 6 Section 38.3 Test T.2 Passed
A E CETEMTEYERNENT R ERH
) M) ST/SG/AC. 10/11/Rev. 6.38.3 WHT.3 | [pHE 3
3 . J_ UN Manual of Tests and Criteria See Appendix 3 ‘é‘ﬁ} /
Vibration ST/SG/AC. 10/11/Rev. 6 Section 38.3 Test T.3 Passed
Bam (L TR R e R T AT
: it ;ﬁqﬁi» ST{SGéag. 12/11/392. §t3a._3 WERT. 4 RE 4 s
anual o ests an riteria = 2
Shock ST/SG/AC. 10/11/Rev. 6 Section 38,3 Test. T, 4 | oC Appendix 4 I’;sse d /
BAN (L TR AE RN D WA
AN F/l) ST/SG/AC. 10/11/Rev. 6 38.3 WHRT.5 | LR 5
5 UN Manual of Tests and Criteria See Appendix 5 ,éﬂgg, /
External short |sT/s/AC. 10/11/Rev. 6 Section 38.3 Test T.5 Passed
circuit :
BAH GE%‘"—fﬁﬁﬁﬁiﬁiéﬁEﬁﬁilﬁiﬁ%ﬂlﬁﬂ
Hith FAt) ST/SG/AC. 10/11/Rev. 6 38.3 WIRT.6 | FLEK 6
6 UN Manual of Tests and Criteria See Appendix 6 S /
Impact ST/SG/AC. 10/11/Rev. 6 Section 38:3 Test 1.6 Passed
g"’%@ «%?fﬂ&?""—ﬁm}mmiﬁ %ﬂiﬂﬁ
FMY ST/SG/AC. 10/11/Rev. 6 38.3 WIGT. 8 WL 7
i gﬁfﬁﬂﬁ[ﬁﬁ UN Manual of Tests and Criteria f'{:els‘ﬁfjpendix 7 g /
Forced discharge [ST/S6/AC. 10/11/Rev. 6 Section 38.3 Test T.8 Passed
This space intentionally left blank
UTZH
8
Bl IR A WEGRBE: 20C22°C R EEREE: /%
Post ERviarrEHE Ambient temperature:20°C-22°C;Ambient humidity:/%
Condition
Kl H A )
. Test ltem
2 ERBHR e R
Subcontracted Test SERBE : / Rk 7
Condition Subcontracted | Name Post Code
Laboratory # ik / B35 /
Address Tel

B
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A5 1 WAAE LA | B
No. Name of Test Items Altitude simulation
%5 Sample Status RE @ /E % 2 FF#&- % E | Mass Loss | Residual |FLE
Sample Mass ocv Mass oCcv OCV  |Other
No. /g v /g A% % 1% Event
001 | sppnrs e | 41,2751 4.18 | 41.2739 | 4.17 0. 00 99.76 | ©
002 | R | 412597 | 417 | 412501 | 4,17 0.00 | 100.00 | ©
003 | ope iRl | 412587 | 4180 | 4lu2580 | 4.18 0.00 | 100.00 | ©
004 | e BR® | 42213 | 4.18 | 41,2207 | 4.18 0.00 | 100.00 | O
= A
005 | wonai e | 4132262 4,18 | 41.2258 | 4.17 0. 00 99.76 | O
006 | joyerean® | 41 sl SlE eSSy ey 17 0.00 | 100.00 | o
007 | ookl o 1 42,9530 | 418 | 429526 | 417 0.00 | 99.76 | o
008 | qoycrraie iy | 413238 | 418 | 41.3227 | 4.18 0.00 | 100.00 | O
009 | kB a0z | 418t [ 410767 448 0. 00 100.00 | ©
010 | encm®E® L ar o7 | 417 |4an2em0| 417 0. 00 100.00 | ©
J—F % E’l‘his s}.)alceef LirLLl(earanE(ionally
& LR V-iRA DA R E F-R K 0-LE. LRA. LA, LHE. Lk,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

P g |
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A% ) BAAE LA | IR
No. Name of Test Items Thermal test
#a|  maka BB Bfor R Ater | 2 gn | 4 s
331‘3‘ Sample Status }i '§f iy fﬁ z vin &9, /5 | Mass Loss| Residual ﬂ.ﬁ;
Sample Mass ocv Mass ocv OCV  |Other
No. /g A% /g A% 1% 1% Event
ICYCTE4FE
0 | smenh oo |B2EE | AW G dmEl 495 0. 00 99.52 | o0
ICYCSEA TR
002 | soieonily e | 412801 4.17 | 41.2598 | 4.15 0. 00 99.52 | O
003 | yiredkE | 412580 | 4.18 | 412592 | 415 0.00 | 99.28 | o
ICYCTEAFEHL
004 | s, dewi | 312207 418 | 41.2217 |  4.15 0. 00 99.28 | ©
1ICYCTEAFE I
05 | e o | 19268 417 | 41.2268 | 4.15 0.00 99.52 | o
ICYCSEA TR HL
006 | joyc rursy comrged | 41. 2808 4 PSRRI End. 15 0. 00 99.52 | ©
ICYCSE& 7R
007 LCYC Fuﬁy i 42,9526 4.17 42. 9536 4.15 0.00 99, 52 0
1CYCSEAFi
008 | ioverais oied | 413227 | 418 | 41.3242 | 4.15 0. 00 99.28 | ©
1CYCSEA 7
009 | iovcriny el 410767 | A 18%eled1 022 £ 4 D 0. 00 99.28 | ©
1CYCTE2 A,
010 16YC Fu{ly s, 41. 2270 4,17 41. 2280 4.15 0.00 99, 52 0
J\—F _?E, E This spalceeftj rll;,tle;lntki onally
Kk LR V-RA D-MRIR R-aRE F-A Kk 0-AiE. LRA. LMK, i, A&k,

Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A5 3 AR B 4 A #xz))
No. Name of Test Items Vibration
v s AL e 1
e | HaRA BB Bl | BB A gk | Meek| e
%5 Sample Status RE F#e/AE| KE | FBRE/E | MassLoss| Residual | RE
Sample Mass ocv Mass ocv ocv Other
No. /g A% g Y /% /% Event
ICYCHEA TR HL
001 | pccEEEn o |al2rs2| 415 | 412752 | 4.15 0.00 | 100.00 | o©
ICYCTER TR
002 | iGCEEER o |al2598 | 415 | 41.2505 | 4.15 0.00 | 100.00 | o
1CYCH AT
003 | ilCEERm o la10592 | 415 4| 4ligss2 | 4.15 0.00 | 100.00 | o
1CYCsE A i
004 | GoERAE o lal2217| 415 | 419205 | 4.15 0.00 | 100.00 | o
005 | |yermdRm 412268 4.15 | 41.2267 | 4.15 0.00 | 100.00 | o
ICYCSE AT
006 | iCiok®mE | 41281840 415 | 41.2805 |4, 15 0.00 | 100.00 | o
ICYCTEA TR,
007 | pcEens o l42.95% | 4.15 | 42.9534 | 1.15 0.00 | 100.00 | o
ICYCHE4s i A
008 | o CICEERE 1413242 | 415 | 413235 | 4.15 0.00 | 100.00 | o
ICYCR AT A
009 | itERR L Laro7rs | 415 L4 0769 [4.15 0.00 | 100.00 | o
ICYCSEA TR HL
010 | | CRERE N4y 0280 | 415 | 412274 | 4.15 0.00 | 100.00 | o
\ This s intentionall
A—Fé E 18 bpalceeftlnbl:nklﬂn ¥y

&ix: LR V-RA D-AK R-RE F-R K 0-AMk. LAEA. LBK. LA LXK,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.

B i S
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A5 A A B & AR i
No. & Name of Test Items Shock
. P KI AT Before R After preonps % 0 |
- Sample Status FE | FROUE| BT FF 34, /E | Mass Loss | Residual | T
Sample Mass ocv Mass ocv ocv Other
No. /g A% /g AY /% % Event
001 | jopenn®®® | an2rs2| 415 |4n2142 | 4.15 0.00 | 100.00 | o
002 | jopennd®® | 412595 | 415 | 41.2504 [ 415 0. 00 100.00 | ©
003 | erm® | 412582 4150 | 412573 | 4.15 0. 00 100.00 | o
004 | orerpsst oo 42205 415 | 412206 | 415 0. 00 100.00 | o
005 | joremied | 412257 | 415 | 41.2236 | 4.15 0. 01 100.00 | ©
006 | ororirw | 41.2805| 415 | 41.2806 | 4.15 0. 00 100.00 | o
007 | oo fi 429534 415 | 429521 | 4.15 0.00 100.00 | o
008 | orenEARm ol a1.3235| 415 | 41.3229 | 4.15 0. 00 100.00 | ©
009 | ek o latoree| 415 | 410763 | 415 0.00 | 100.00 | o
010 | jemna®t | 412274 | 415 | 412268 | 4.15 0.00 100.00 | o

his space intentionally
rr':;{
T left blank

5

N7

&iE: LR V-IRA D4R R-2E % F-R K 0-Fik. LRAA. LMK, L3, ARk,
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Sl 5 BRAE LA | SMEH o

No. Name of Test Items External short circuit
55 Sk A MR @R HBRE TR
Sample No. Sample Status Max. EXthﬁé Temperature e e

i mtlzclzgﬁfﬁiged 105. 8 o

002 ICY(IICEEﬁ;r%ﬁiged 101. 2 o

003 lCYéCgEﬁfﬁiged 979 o

difs ICYéCIY?Eﬁ?f]gged 114.1 0

o 1cvécgﬁﬁ?§§rged 94.0 0

Al mé%ﬁﬁ? zf'l:irged 103.8 0

0o7 1(:Yécgﬁﬁ:£ ffrged 110. 0 0

008 lCY(IJCEﬁﬁyé flﬁl?il'ged 101. 3 0

e ICYéC;Eﬁyé flgged 111. 9 0

010 ICYécg'ﬁﬁyé flgged 109. 6 0
L REipg |bis space intentionally left

blank

Fox: D-FRAR RARE PR K -k, LARK. LA,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.
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B¥ 2 BRRA LA |
No. Name of Test Items Impact
f 2 = g
CETe 2k M#;ﬂi@j‘;mm HAILE
Sample No. Sample Status = xtem/a:c L Other Event
1CYC 50%%
0 1CYC 50% Capacity 97.5 0
1CYC 0% A
012 1CYC 50% Capacity 91.8 0
. 1CYC 50%F
H13 1CYC 50% Capacity 92.1 0
1CYC 50%7c%
ol ICYC 50% Capacity 102. 2 0
wmy B
015 1CYC 50%%4E 100, 1 o

1CYC 50% Capacity

DIF# A This space irL‘tlt;ILtkionally left

HiE DR F-AL K O-RAHK. ALK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

FER L.
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A5 7 #RR B 4 AR 5 T
No. Name of Test Items Forced discharge
M omdh5 ks AR
Sample No. Sample Status Other Event
016 1CYC 15:5?%&?@%1 0
017 1cYC l[Squcl%%iﬁch}?‘arged 0
018 icyc IFCuylclj?%i%c?ar ged 0
019 1cYC ?uﬁclj?%i?cfar ged 0
020 1cYC Iliju\;CI?%Ec'f‘arged 0
021 1ICYC ]g;lﬁcl?%ijzlc?alged 0
022 1CYC I;L%?%charged 0
023 1cYC IPFUYICI?%EC?arged 0
Ded 1CYC lrgﬁcl?ﬁ%i%c?arged 0
025 1cYe ?:lcl?%i%c?arged _ 0
e S0 GFC: flj?%i?cfarged 0
027 EOCYCEUFCuﬁ%?%iﬁsiC?arged 0
028 SDCYCSUFCUYIC]?%i)fCFEarged 0
029 50CYC50}§1Y101)?E%§I0[E;11'EB(1 0
030 5OCYCSOF%(;17?%1?cEE‘arged O
ol 5OCYCSOI%C1?%E{CFEarged 0
032 5OCYCEOI%C1T§1}§LCFEarged 0
033 SOCYCSOP%YIC li'%%i%c?arged 0
034 S ?Ejlclib%i%cfarged 0
035 S5 O{glcly?ﬁ%iﬁz(c?arged 0

& DA PR X 0-LMIR. RAK,
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

P L
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